
SELECT BOARD MEETING AGENDA* REVISED 05.16.2024 – 3:30 p.m. 
Donn B. Griffin Room, Town Hall 

732 Main Street, Harwich, MA 
Executive Session 5:00 P.M. 
Regular Meeting 6:00 P.M. 

Monday, May 20, 2024 
 

Remote Participation Optional: 
Please join my meeting from your computer, tablet or smartphone. 

https://meet.goto.com/730259077 
You can also dial in using your phone. 

Access Code: 730-259-077 
United States: +1 (224) 501-3412 

 
*As required by Open Meeting Law, you are hereby informed that the Town will be video and audio taping as 
well as live broadcasting this public meeting.  In addition, anyone in the audience who plans to video or audio 

tape this meeting must notify the Chair prior to the start of the meeting. 
[...]
Year Client/Town Grant Summary of Work Amount Awarded 

2015 Halifax SWMI12
Assessment of sustainability of East and 
West Monponsett Ponds 

$70,000 

2015 Oak Bluffs CZM CR13
Dukes County emergency generator 
installation 

$188,000 

2015 Wareham CZM CR13 Sewer pump station assessment $125,000 

2015 Falmouth CCWPC9
Acapesket peninsula groundwater 

$50,000 
analysis - Phase 2 

2015 Barnstable MassCEC8 Raw wastewater energy recovery pilot $15,000 

2015 Uxbridge WWAM14
Development of an asset management 
plan for the Uxbridge WWTF 

$16,000 

2016 Uxbridge Mass Works7 Douglas Street sewer installation $250,000 

2016 Uxbridge 
Commonwealth 
of MA 

Stormwater feasibility study $15,000 

2016 Provincetown MassWorks' 
Reconstruction of Commercial Street —
Phase III 

$1,960,000 

2016 Eastham CCWPC9
Salt Pond groundwater analysis and PRB 
investigation 

$49,000 

2016 Halifax SWMI12 
Feasibility assessment of automated 

$60,000 
controls at the Stump Brook Dam 

2016 Wareham CZM CR13 
Permit level design of three priority 
sewer pump stations 

$195,000 

2016 Cotuit Water 
Construction of an elevated water 

USDA RD5
storage tank 

$500,000 

2017 Provincetown 604(b) Program3
Commercial Street Phase IV preliminary 
design 

$40,000 

2017 Halifax 
Alum treatment of West Monponsett 

319 Program2 $331,000 
Pond 

2017 Wareham CZM CR13
Final design of three priority sewer 
pump stations 

$135,000 

2018 Provincetown 
Reconstruction of Commercial Street - 

USDA NRCS9
Phase IV 

$2,025,000 

2018 Provincetown CZM CPR' Design of Commercial Street Phase V $95,000 

2018 Orleans USDA NRCS9 Barley Neck Landing Improvements $120,000 

2018 Wareham SNEP15 Conceptual Design of WPCF Expansion $400,000 

2018 Wareham CZM CR12 Sewer Pump Station Bypass Installation $150,000 

2018 Wareham CZM CR12
Vulnerability Assessment of Overflow 
Lagoons 

$60,000 

2019 Wareham CZM CR12 Final Design of the Overflow Lagoons $151,140 

2022 Chatham NRCS 
Stormwater Improvements at several 
sites 

$40,000 

2023 Provincetown 
Provincetown Commercial Street - 

NRCS $2,000,000 
Phase V 

GHD Town of Harwich I Great Sand Lakes Sewer Collection System Design 58 





GHD 
koid 

Marc R Drainville PE, BCEE, LEED AP 

Senior Manager — Wastewater Processes 

A GHD Principal 

Location 
Hyannis, Massachusetts, USA 

Experience 
30 years 

Qualifications/Accreditations 
— Registered Professional Engineer, MA and NH 
— Board Certified Environmental Engineer 
— American Academy of Environmental Engineers LEED Accredited 
— M.S., Environmental Engineering, Cornell University, 1994 
— B.S., Civil Engineering, Worcester Polytechnic Institute, 1991 

Key technical skills Memberships 
— Experience in a variety of phases of environmental — American Academy of Environmental Engineers and 

engineering with an emphasis on wastewater Scientists 
treatment. 

— Specialties include nutrient removal and sludge and 
biosolids management. 

Relevant experience summary 

Marc has over 30 years of experience in a variety of wastewater engineering projects. Marc leads all of our local 
civil and environmental engineering work. He has led the comprehensive wastewater planning and 
implementation of over 100 million dollars of wastewater expansion in the towns of Chatham, Harwich, 
Falmouth, Oak Bluffs, Eastham, Mash pee, and Uxbridge. 

Wastewater/Water 
Project Director 
— Edgartown WWTF Capital Improvement and Asset 

Management Plan 
— Edgartown I/I Study 
— Uxbridge WWTF Upgrade Design 
— Uxbridge VVVVTF Upgrade Construction 
— Uxbridge West River Pump Station Design 
— Uxbridge West River Pump Station Construction 
— Uxbridge Douglas Street Sewer Replacement 
— Uxbridge I/I Removal Evaluation 
— Uxbridge Bernat Interceptor and Force Main 

Corrosion Evaluation and Repair 
— Uxbridge Asset Management Evaluation 
— Falmouth WWTF Upgrade Construction Phase 

Services 
— Falmouth Little Pond Collection System 

Construction Phase Services 
— Falmouth CWMP Update 
— Falmouth — Evaluation of Five Pumping Stations 
— Oak Bluffs WWTF Plant Evaluation 
— Oak Bluffs CWMP 
— Oak Bluffs Ill Study 
— Chatham 1C-2 Sewer Construction Phase Services 

— Chatham 1D Sewer Design 
— Chatham Mill Pond Pump Station Design 
— Chatham 1 E Sewer Design 
— Chatham Virtualized SCADA Upgrade 
— Chatham Road and Stormwater Improvements: Mill 

Pond Road and Oyster Pond Furlong 
— Cotuit Water Tank Replacement Construction 
— Cotuit SCADA and Security Camera 
— Franklin Pierce University; Rindge, NH RBC 

Replacement 
— Franklin Pierce University; Rindge, NH WWTF 

Evaluation 

Stormwater 
Project Director 
— Provincetown Commercial Street Reconstruction 

Design 
— Provincetown Commercial Street Reconstruction 

Phase III and Phase IV: 
• Provincetown Grant Development: 

• Commercial Street Reconstruction Preliminary 
Design, $94,000 MassDEP 604(b) Grant 

• Commercial Street Reconstruction Final Design & 
Construction, $1 M MassWORKS Grant 

• Commercial Street Reconstruction Final Design & 
Construction, Phase III, $2M MassWORKS Grant 

T 774-470-1634 I E marc.drainville@ghd.com ghd.com 



Marc R Drainville I Senior Manager — Wastewater Processes 

• Commercial Street Reconstruction Preliminary 
Design Phase IV, $40,000 MassDEP 604(b) 
Grant 

• Browne Street Outfall Rehabilitation 
— Orleans Town-Wide Stormwater Inventory 
— Orleans Town-Wide Stormwater Mapping 
— Orleans Town-Wide Stormwater BMP Rehabilitation 
— Orleans Rock Harbor Road Drainage Improvements 
— Orleans Road and Stormwater Improvements: 

Granny's Lane, Sea Mist Avenue, Brewster Cross 
Road, Sparrowhawk Landing, Mill Pond Landing 
Rayber Road, and Giddiah Hill Road 

— Orleans Uncle Harvey's Pond Stormwater Mitigation 
Improvements 

— Halifax Monponsett Ponds Stormwater Mapping 
— Stormwater Grants: 

• Southern New England Coastal Watershed 
Restoration Program Nutrient Management Grant 
Application — Wareham WPCF Monitoring, 
$120,000 

• CZM Coastal Community Resilience Grant 
Program FY15, Pump Station Assessment, 
$125,000 

• CZM Coastal Community Resilience Grant 
Program FY17, Priority Pump Station Permit 
Design, $195,000 

• CZM Coastal Community Resilience Grant 
Program FY18, Final Pump Station Permit 
Design, $135,000 

Water/Wastewater Treatment 

Plant Evaluation, Upgrade, and Groundwater 
Disposal of Wastewater 

Project Manager I 
Town of Falmouth I Massachusetts, USA 
Performed a study related to the evaluation of existing 
mechanical, structural and natural systems for the 
Town wastewater treatment facility and 
recommendations for improvements and costs 
associated with the options and recommendations. 
Further work includes the design and implementation 
of recommendations as well as the design of new 
groundwater disposal facilities for wastewater effluent. 

Plant Evaluation 

Project Manager I 
Town of Oak Bluffs I Massachusetts, USA 
Performed a study related to the evaluation of existing 
mechanical, structural and natural systems for the 
Town wastewater treatment facility and 
recommendations for improvements and costs 
associated with the options and recommendations. 

Plant Evaluation 

Project Manager I 
Town of Edgartown I Massachusetts, USA 
Performed a study related to the evaluation of existing 
mechanical, structural and natural systems for the 
Town wastewater treatment facility and 
recommendations for improvements and costs 
associated with the options and recommendations. 

Plant Evaluation 

Project Manager I 
Town of Wareham I Massachusetts, USA 
Performed a study related to the evaluation of existing 
mechanical, structural and natural systems for the 
Town wastewater treatment facility and 
recommendations for improvements and costs 
associated with the options and recommendations. 

Comprehensive Wastewater Treatment Plan 

Project Manager I 
Town of Uxbridge I Massachusetts, USA 
Performed a study related to the wastewater needs for 
the Town for a 20-year planning period. Included in 
this project was an evaluation of existing mechanical, 
structural and natural systems for the Town 
wastewater treatment facility and recommendations for 
improvements and costs associated with the options 
and recommendations. 

Water Pollution Control Facility Design 

Project Manager I 
Town of Chatham I Massachusetts, USA 
Project Design of improvements to the 1.0 million 
gallons per day plant for a full facility upgrade. Project 
involved the implementation of recommendations from 
the wastewater facilities plan, and featured the 
installation of new oxidation ditches and denitrification 
filters designed to achieve average effluent total 
nitrogen of 3.0 mg/L. 

Comprehensive Wastewater Treatment Plan 

Project Manager I 
Town of Uxbridge I Massachusetts, USA 
Project included the planning for wastewater collection 
and treatment facilities for a design flow of 2.5 mgd. 
Treatment limits include a TN of 8 mg/L and TP of 0.2 
mg/L. 

Wastewater Treatment Facility Upgrade 

Project Manager I 
Town of Uxbridge I Massachusetts, USA 
Project included the design of upgrades to the 
treatment facility for a design flow of 1.5 mgd. Upgrade 
included the full facility including preliminary, 
secondary, tertiary and disinfection treatment facilities. 

T 774-470-1634 I E marc.drainviIle@ghd.com ghd.com 



Marc R Drainville I Senior Manager — Wastewater Processes 

Engineering Feasibility and Cost Analyses of 
Nitrogen Reduction 

Project Manager I 
Massachusetts Department of Environmental 

Protection I Massachusetts, USA 
The study commissioned by the Department included 
21 wastewater facilities in the Blackstone and 
Connecticut River watersheds evaluated the feasibility 
of reducing nitrogen levels to 8 to 10 mg/L and to 3 to 
5 mg/L total nitrogen. 

Water Pollution Control Facility Upgrade 

Project Manager I 
Town of Westport I Connecticut, USA 
Design of improvements to the 3.3 million gallon per 
day plant. Project involved the implementation of 
recommendations from the wastewater facilities plan, 
and featured the installation of new oxidation ditches 
designed to achieve an average effluent total nitrogen 
of 3.2 mg/L, two new 100-foot diameter secondary 
clarifiers, ultraviolet disinfection, return sludge pumps, 
flow distribution structures, a new plant water pumping 
and distribution system, a new headworks screen with 
screenings compactor, new grit equipment, and sludge 
handling facility improvements consisting of 
conversion of existing digesters into storage tanks and 
installation of a new gravity belt thickener. 

Phosphorus Removal 

Project Manager 
City of Danbury I Connecticut, USA 
Evaluation of low level phosphorus removal 
technologies. The study evaluated various treatment 
levels including 0.2 mg/L, 0.6 mg/L, and 1 mg/L. 

Study and Design of a Post-Anoxic Nitrogen 
Removal Process 

Project Manager I 
City of Danbury I Connecticut, USA 
The design featured fiberglass reinforced plastic baffle 
walls, a supplemental carbon system, and a methanol 
feed and aeration control system. 

Preliminary Treatment Facilities 

Project Manager I 
Upper Blackstone Water Pollution Abatement 

District I Millbury, Massachusetts, USA 
Design of improvements to the 160 million gallons per 
day facility. Project involved the design of a new 
80 million gallon per day grit and screenings removal 
facility with influent screens, screenings compactors, 
grit tanks with chain and bucket grit removal systems, 
and aerated grit blowers. It also included the 
rehabilitation of the existing grit and screening facility 
with similar equipment as the new facility. All tanks 
and channels were covered with low profile aluminum 
covers and the odorous air was sent to a new biofilter. 

Water Pollution Control Facility 

Project Manager I 
Town of Manchester I Connecticut, USA 
Design of an ultraviolet disinfection system for the 
8.1 million gallon per day plant. Project involved the 
implementation with recommendations from a previous 
study and featured a new ultraviolet disinfection 
system and liquid hypochlorite system. 

Wastewater Treatment Facility 

Project Manager I 
Town of Elkton I Maryland, USA 
Design of the sludge processing component of the 
3.8 million gallon per day facility. The project involved 
the design and implementation of converting existing 
primary clarifiers into aerated sludge holding tanks and 
a new Solids Processing and Chemical Feed Facility 
that included two belt filter presses, an indirect sludge 
dryer, a biofilter and a scrubber, chemical feed pumps 
and tanks, and a dry sludge conveying system and 
storage silo. 

Tank Conversion 

Project Manager I 
City of Winsted I Connecticut, USA 
Conversion of existing aeration tanks to Bardenpho 
reactors. The upgraded 1.4 million gallon per day 
facility will achieve an average annual total nitrogen of 
5.3 mg/L and allow the plant to meet its effluent limits 
through the year 2014. 

Wastewater Treatment Facility Cost-Effective 
Analysis 

Project Manager I 
City of Winsted I Connecticut, USA 
Evaluation of the facility to determine cost-effective 
nitrogen removal alternatives. The study investigated a 
wide range of alternatives and included a detailed cost 
estimate for the three most promising alternatives —
payment of nitrogen credits, convert to Modified 
Ludzack-Ettinger, convert to Bardenpho. Additional 
nitrogen removal-related and other improvements 
were also included in the analysis. 

Water Pollution Control Facility Construction 
Phase Improvements 

Project Manager I 
Town of Barnstable I Massachusetts, USA 
The upgrade consisted of a full rehabilitation of the 
pretreatment facility, various pump replacements, a 
new aeration system and a supervisory control and 
data acquisition system upgrade. 

T 774-470-1634 I E marc.drainville@ghd.com ghd.com 



Marc R Drainville I Senior Manager — Wastewater Processes 

Clarifier Project 

Project Manager I 
Town of Oak Bluffs I Massachusetts, USA 
Design and construction of an influent screen and 
primary clarifier project. 

Water Treatment Plant Study 

Project Manager I 
Town of Oak Bluffs I Massachusetts, USA 
Evaluation of a new septage receiving and sludge 
processing facility. The study evaluated various 
technologies available for septage receiving, 
treatment, and sludge thickening and dewatering. 

Wastewater Facilities Plan, and Infiltration and 
Inflow (I/I) Study 

Project Engineer I 
Town of Darien I Connecticut, USA 
Preparation of the plan and study. The wastewater 
facilities plan identified the future needs of the Town's 
wastewater collection system and the areas which will 
likely require sewer extensions in the near future. The 
Ill study identified the areas of Town with excessive Ill 
and developed a recommended sewer rehabilitation 
plan based upon a cost-effective analysis of the cost of 
treatment and the cost of sewer rehabilitation. 

Wastewater Facilities Plan 

Project Engineer I 
Upper Blackstone Water Pollution Abatement 

District I Millbury, Massachusetts, USA 
The study evaluated the facility's ability to handle wet 
weather flow while maintaining treatment and also 
proposed modifications for biological nutrient removal. 
Existing unit processes evaluated in the study included 
headworks (screens), grit removal, flow measurement, 
primary clarifiers, secondary clarifiers, return activated 
sludge pumping and disinfection. 

Design and Expansion 

Project Engineer I 
Annapolis Water Reclamation Facility I Anne 

Arundel County, Maryland, USA 
Plant design and expansion from a 10 to a 13 million 
gallon per day facility. Project includes constructing 
new aeration tanks and reconfiguring the existing 
activated sludge basins into a Bardenpho process. 
Detailed design also includes new nitrate recycle 
pumps, submersible mixers, a new ferric chloride feed 
system for phosphorous removal, a new liquid chlorine 
disinfection and bisulfite dechlorination system, new 
primary sludge pumps, new raw sewage pumps, and a 
new emergency holding pond. Responsibilities include 
equipment sizing and selection as well as specification 
preparation. 

Pilot Study 

Project Engineer I 
Upper Blackstone Water Pollution Abatement 

District I Millbury, Massachusetts, USA 
The project involved the piloting of the NO and A2/O 
processes to determine the performance of these 
processes under cold weather conditions and a variety 
of loading conditions. The data collected during the 
study will be used to calibrate process models to allow 
for the development of the process model for the 
full-scale nitrogen and phosphorus removal facility. 

Coastal Infrastructure/Climate Change 

Final Design to Increase the Coastal 
Resilience for Three Vulnerable Priority 
Pumping Stations 

Project Principal I 
Town of Wareham I Massachusetts, USA 
Final design of retrofit measures to dry flood-proof 
three priority dry pit/wet pit pumping stations in the 
Town of Wareham. The design was funded by the 
Massachusetts Coastal Zone Management (CZM). 

Pump Station Hazard Mitigation 

Project Manager I 
Town of Oak Bluffs I Massachusetts, USA 
This Massachusetts Coastal Zone Management (CZM) 
funded project included the construction and 
installation of a new 250 kW generator for the Town's 
largest sewer pump station at an elevation above the 
Base Flood Elevation and sea level rise. Sea level rise 
was calculated using the National Oceanographic and 
Atmospheric Administration's (NOAA's) sea level 
projections. The generator installation will allow the 
Town to maintain pump station operation in the event 
of a power failure. 

T 774-470-1634 I E marc.drainville@ghd.com ghd.com 



• 
• 

GHD 

J. Jefferson Gregg P.E., BCEE 

Project Director 

Location 
Hyannis, MA USA 

Experience 
25+ years 

Qualifications/Accreditations 
- M.S. Civil/Environmental Engineering, 1996 
- B.S. Civil Engineering, 1994 
— Registered Professional Engineer: Massachusetts, 2001 
— American Academy of Environmental Engineers and Scientists: BCEE, 2013 

Key technical skills 
Facilities planning, design, and construction for 
wastewater and solid waste engineering projects 

Relevant experience summary 

Memberships 
— American Society of Civil Engineers 
— Boston Society of Civil Engineers 
— Water Environment Federation 
— New England Water Environment Association 
— American Academy of Environmental Engineers and 

Scientists 

Jeff has over 25 years of experience in civil and environmental engineering, focusing on nutrient management, 
facilities planning, and the design and construction of wastewater treatment facilities and collection systems. He 
has served as the project manager for Chatham's wastewater expansion for the past decade. He also serves on the 
project team for the Mashpee and Falmouth wastewater planning/implantation. 

Project experience — Design and 
Construction 

Harwich Phase 3 Sewer Extension Project 

Sr. Project Manager I 
Town of Harwich I Harwich, Massachusetts, USA 

The project included the design for new wastewater 
collection and pumping station facilities as part of the 
implementation of the Town's Comprehensive Plan to 
address nitrogen TMDLs. 
Project has included design of five pumping stations and 
over 10 miles of collection system split over two 
contracts. 
Projects have included securing substantial funding 
through SRF 0% financing through Massachusetts 
Department of Environmental Protection. 

Chatham Water Pollution Control Facility and 
Sewer Expansion and Pumping Station 
Improvement Projects — CWMP Implementation 
(multiple projects) 

Sr. Project Manager I 
Town of Chatham I Chatham, Massachusetts, USA 

These projects included the design, construction, and 
start-up support services for new wastewater collection, 
treatment, and recharge facilities as part of the 
implementation of their Comprehensive Plan to address 
nitrogen TMDLs. 
Project has included design of over 14 separate sewer 
extension and pumping station construction contracts, 
and coordination of resources from the majority of the 